

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-01-19 09:26:30

Date of Next Testing: 2028-01-09 09:26:30

Product Name: **Polythene**

CAS Number: 9002-88-4

Specifications & Purity: analytical standard, melt flow rate:3.98g/10min

Lot #: A2616593

SKU #: **P119576**

Version: **1**

Analysis #: **639354**

Storage Temperature: Protected from light,Room temperature,Desiccated,Cool

Parameter	Limit Values	Result
Flow Rate	3.63-4.33 (g/10min)	4.30000 g/10min
Related expanded uncertainty(k=2)	0-4 (%)	0.34000 %



John Su
QA & QC Manager